
FLAMMABILITY TEST CERTIFICATE – 73731

COMPANY DETAILS: BANCROFT SOFT FURNISHINGS
6 RUSSELL COURT, WOOL GATE, BINGLEY, BD16 1PE

CONTACT NAME(S): REBECCA PETERSON
TEL: 01274 518888
EMAIL: rebecca.peterson@bancroft-linings.com

DATE RECEIVED: 14/03/2019
DATE TESTED: 20/03/2019
DATE ISSUED: 21/03/2019
PO NUMBER: BSF 203

SAMPLE DESCRIPTION: 7067 ECLIPSE FR FABRIC
COLOUR: BEIGE
QUALITY/BATCH REF: P11429
MODEL REF: NOT STATED
COMPOSITION: 100% POLYESTER
SAMPLE END USE: BEDDING
MANUFACTURER: NOT STATED
SUPPLIER: NOT STATED

TEST METHOD:

BS 7175:1989 Section 3 – Methods of test for the ignitibility of bedcovers and pillows by smouldering and flaming ignition sources.

CONDITIONING:

The sample had been conditioned for 72 hrs in ambient conditions for at least 16 hrs in a specified atmosphere at $20 \pm 5^{\circ}\text{C}$ and $65 \pm 5\%$ r h. Testing has been carried out in an atmosphere having a temperature between 15°C - 30°C and a relative humidity between $55 \pm 20\%$ r h

Authorised By:



Zeb Alam
Operations Director

Mark Jones
Quality Manager

Karen Brooks
Managing Director

FLAMMABILITY TEST CERTIFICATE - 73731

TEST RESULTS:

“The Following test results relate only to the ignitibility of the test specimen under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the bedcovers in use.”

Test Criteria (Section 2) PILLOWS AND CONTINENTAL QUILTS	FLAT SURFACE		SECOND FOLD		OVERHANG	
Smouldering Ceased:	-	-	-	-	-	-
Progressive Smouldering criteria (4.1)						
Consumed within the duration of the test or consumed more than 400mm in any orthogonal direction?	-	-	-	-	-	-
Flaming combustion initiated by smouldering cigarette?	-	-	-	-	-	-
Detectable amounts of smoke, heat, glowing 60 minutes of the placement of the cigarette?	-	-	-	-	-	-
Concealed smouldering on final inspection?	-	-	-	-	-	-
Flaming Criteria (4.2)						
Sources 1-3 Flaming for more than 120 seconds	-	-	-	-	-	-
Crib 5 Flaming for more than 10 minutes?	04.05	05.16	-	-	02.15	02.22
Crib 7 Flaming for more than 13 minutes?	-	-	-	-	-	-
Test Results:	PASS	PASS	-	-	PASS	PASS

*FTS = FAILED TO SMOULDER

CONCLUSION:

The sample supplied **meets** the test criteria of BS 7175:1989 Section 3 using ignition source 5

END OF REPORT